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M42301450004 FB 0.5 × 1350 × 1 6.840

Mpa Mpa % % g/m² g/m² g/m²

 M42301450004 横向  225 364 33.0      

1、此证明书产品经检验，符合规定标准或技术协议要求。

The certificate proved under the examination to meet the contract requirements and technical standards.

2、钢种和规格以本证明书为准。

The steel type，specifications are subjected to the certificate.

3、此质量证明书为电子版本，手写、改写、无印章均属无效。

The quality certificate is available in electronic form.Handwriting，rewriting and no stamping is invali

142 143 ZM275

d.

地 址：河北省邯郸市复兴路232号 (邮编ZIPCODE：056015) 质   量   检   验   负   责   人： 杨海水

ADDRESS:No. 232 Fuxing Road. Handan, Hebei PERSON-IN-CHARGE OF QUALITY EXAMINATION: Yang Haishui

证书网址：http://wuliu.hansteel.cn Tel (0310)2093473(质量)，(0310)6074145(异议)

FAX (0310)6072815

合同编号
CONTRACT NO. M303536001 邯钢集团邯宝钢铁有限公司 证明书号

CERTIFICATE NO L22023122600282

订货单位
CUSTOMER

HAN STEEL GROUP HANBAO IRON＆STEEL CO.,LTD. 到站
DESTINATION

马鞍山

质  量  证  明  书收货单位
PURCHASER

车

江苏彦钢物资有限公司

江苏彦钢物资有限公司
号

TRAIN NO 4670233
CERTIFICATE OF QUALITY

执行标准 
EXECUTIVE STANDARD

GB/T 2518-2019
产品名称
PRODUCT 热镀锌钢卷

生产许可证号：
PRODUCTION LICENSE

批号
BATCH NO

钢种等级
STEEL GRADE

炉号
HEAT NO

规格
DIMENSIONS

mm

数
量
QUA
NTI
TY

重量
WEIGH

T
(t)

化学成分（%） 
CHEMICAL COMPOSITION

主要缺陷 生产时间
C Si Mn P S

长

231997DX51D+ZM 6 C 55 19 14 19 10 20231217

批号
BATCH NO

常规拉伸 镀层试验

表面
结构

表
面
处
理

常规拉伸
试验标距方

向

屈服
强度
YS

抗拉
强度
TS

断后
伸长
率

屈
强
比 n90 r90

两
面

上
面

下
面

锌层
级别 弯曲

结果

g/m²

  合285 格  F   C3 20X80mm

总数量： 1 件 总重量（t） 6.840 吨（t）

备注
REMARS

注释
NOTES

开   证   员：
连淑红

OPERATOR(SIGNATURE):

开证日期：
20231226

CERTIFICATE URL ISSUING DATE:


